TO: MICHAEL S. LEBRUN ’M/L AGENDA ITEM

GENERAL MANAGER
E-2

FROM: PETER V. SEVCIK, P.E. 0 %
0.2 SEPTEMBER 10, 2014

DIRECTOR OF ENGINEERING
AND OPERATIONS

DATE: SEPTEMBER 4, 2014

AUTHORIZE TASK ORDER WITH MICHAEL K. NUNLEY &
ASSOCIATES FOR SUPPLEMENTAL WATER PROJECT PHASE 1
CHLORAMINATION OPERATIONS AND PERMITTING SUPPORT

ITEM

Authorize Task Order for Supplemental Water Project Phase 1 Chloramination Operations and
Permitting Support with Michael K. Nunley & Associates in the amount of $57,460 and authorize
contingency in the amount of $11,000 [RECOMMEND BY MOTION AND ROLL CALL VOTE
AUTHORIZE TASK ORDER WITH MICHAEL K. NUNLEY & ASSOCIATES IN THE AMOUNT
OF $57,460, AUTHORIZE STAFF TO EXECUTE TASK ORDER, AND AUTHORIZE CHANGE
[...]
bridge crossing along West Tyvola and Old Steele Creek roads
in downtown Charlotte.

Water Usage Analysis, City of Morro Bay, California. Served
as project manager to perform update of city’s water
equivalency unit table, evaluated historic water demand
information by land use category, and projected future
demands.

Service Area Study, Town of Blacksburg, Virginia. Served as
project engineer for the evaluation of the water distribution
system within an area of 40 homes served by a booster
station. Used hydraulic model to evaluate alternatives to
using this booster station.

WATER TREATMENT AND WATER QUALITY

2012 City Water Treatment Plant Improvements, City of
Morro Bay, California. Performed project management,
design, and currently performing construction administration
of calcium carbonate buffering system, clean-in-place system
expansion, new motor control center and transformer, new
electrical distribution, and product water pump upgrades to
increase instantaneous plant capacity from 900 gpm to 1350
gpm. This will allow the City to ultimately treat both
seawater and brackish groundwater at the same facility.

Desalination Feasibility Study: Process Analysis and
Treatment Plant Evaluation (sub to Wallace Group), Cities of
Arroyo Grande, Grover Beach, and Pismo Beach, California.
Served as project manager; performed treatment process
analysis and developed cost opinions for a 1,600 to 2,300
acre-feet per year seawater desalination facility for clients
including the city of Arroyo Grande, city of Grover Beach, and
Oceano Community Services District.

Desalination Work Plan, Nipomo Community Services
District, California. Served as project manager for
development of a work plan and cost opinions for beach
wells, a seawater or brackish water desalination plant, brine
discharge, and system connections to deliver 3,000 to 6,300
acre-feet per year of water to the Nipomo Community
Services District.

Capistrano Desalter (sub to ECO Resources), Capistrano
Valley Water District, California Served as project engineer
for design of backwash pumping system, backwash tanks, and
site civil work for the 5.0-MGD brackish water treatment
system.

Iron Prefiltration System, City of Morro Bay, California.
Served as project engineer to provide construction
administration and engineering services during construction
(ESDC) for installation of iron filtration system at the City’s
seawater desalination plant.

Water Treatment Plant Solids Handling Improvements,
Town of Bluefield, Virginia. Served as project engineer for
the design of a vacuum-type sludge removal system for the
existing sedimentation basins. Managed construction of two

Michael K. Nunley

new overflows in the basin, 330 linear feet of drain lines,
valves, manholes, and operations shed adjacent to the
building.

Water Treatment Plant Residue Handling Improvements,
Town of Gretna, Virginia. Served as project engineer to
author the sludge management plan and concept engineering
report for the town’s water treatment plant. Recommended
construction of an additional sludge pond and operational
improvements to reduce total residual chlorine in the plant’s
wastewater.

Water Treatment Improvements, Town of Gretna, Virginia.
Served as project engineer and authored the operations and
maintenance manual for the upgraded water treatment
plant.

Water Treatment Plant, Bedford County Public Service
Authority, Virginia. Served as project engineer for the design
of a 60,000-gpd water treatment facility for the Highpoint
Community. The plant utilizes membrane filtration for the
treatment of surface water from Smith Mountain Lake.
Developed full-scale demonstration testing and the pilot
testing protocol for this facility.

Water Treatment Improvements, Bland Correctional Center,
Bland County, Virginia. Served as project engineer and
authored a PER discussing water source, treatment, and
storage alternatives to improve the existing facilities.

Intake Improvements PER, Town of Bluefield, Virginia.
Served as project engineer to evaluate several intake
alternatives for the town’s water treatment plant.
Recommended construction of a flume intake in the
Bluestone River upstream of the existing reservoir and intake.
Recommended renovation of an existing concrete intake
structure built in the 1900s in Dills Spring. The spring would
be used as a supplemental water source.

Water System Improvements and Extensions, Montgomery
County Public Service Authority, Virginia. Served as project
engineer to author a PER addressing alternatives for
improving the existing Prices Fork community water system
and providing water service to the Longshop/McCoy areas. A
hydraulic analysis was necessary for sizing the proposed
distribution system.

Water System Improvements and Extensions, Montgomery
County Public Service Authority, Virginia. Served as project
engineer to perform construction administration for the
installation of 28,000 linear feet of waterline and a 100,000
gallon water storage tank in the Alleghany Springs
community.

Rechlorination Improvements, Blacksburg-Christiansburg-
Virginia Polytechnic Institute Water Authority, Virginia.
Served as project engineer for the design of a tablet
chlorination system for a booster pump station.

Page | 3



Jon Hanlon, PE
Principal Engineer

Education

BS Mechanical Engineering
California Polytechnic State
University, San Luis Obispo,
1991

Years of Experience
Joined MKN 2013

With others 23 years

Registration
Professional Mechanical

Engineer, California
(M33232)

Affiliations
American Water Works
Association

American Society of
Mechanical Engineers

American Public Works
Association

WATIA FaUte

WATES ¢ wattowane «

Jon Hanlon

EXPERIENCE

Mr. Hanlon has over 21 years of industry experience including design, analysis, and
management of municipal projects, ultimately serving as the San Luis Obispo Operations
Manager for a Fortune 500 engineering company. Mr. Hanlon’s responsibilities have included
management and resource allocation for complex multi-disciplined projects throughout San
Luis Obispo County. Project experience includes water and wastewater treatment facilities,
pump stations, production wells, piping and valves, hydraulic analysis, master planning, and
environmental permitting.

DISTRICT ENGINEERING

Cayucos Sanitary District, District Engineer.

San Simeon Community Services District, District Engineer.
WATER TREATMENT

Nacimiento Surface Water Treatment Plant Design, City of Paso Robles, California. Project
Manager. Responsible for design of a new 2.4 MGD membrane surface water treatment plant,
pumping station, and water storage facility. Responsibilities included preparation of plans and
specifications for the new treatment plant.

Surface Water Treatment Plant Feasibility Study, Templeton Community Services District,
California. Project Manager. Responsible for predesign feasibility study for a new 250 AFY
surface water treatment plant. Responsibilities included evaluation of source water quality,
alternative treatment processes, and development of preliminary site layouts, process
descriptions, and cost opinions.

2.0 MGD Water Treatment Plant Feasibility Study, City of Paso Robles, California. Project
Manager. Responsible for predesign feasibility study for a new 2 MGD membrane surface
water treatment plant, pumping station, and water storage facility. Responsibilities included
evaluation of source water quality, alternative treatment processes, and development of
preliminary site layouts, process descriptions, and cost opinions.

Well 22 Rehabilitation, City of Solvang, California. Project Manager. Project to evaluate
treatment alternatives to meet sulfide, iron, and manganese water quality goals at a city
production well.

Evaluation of Nitrate Removal, Los Osos CSD, California. Project Manager. Project provided
an evaluation of nitrate removal options for the Los Osos Groundwater Basin. The evaluation
presented planning-level recommendations describing treated water quality, waste
production volumes and quality, capital costs, and operating and maintenance costs.

Wellhead Chloramination Conversion, Nipomo Community Services District. Project
Engineer. Designed facilities to allow conversion from sodium hypochlorite to
monochloramines for disinfection at four District wells.

Sherwood Well Arsenic Treatment Plant, City of Paso Robles, California. Project Engineer.
Project to design and construct arsenic removal facilities at two 1.4 MGD City groundwater
wells. Treatment plant utilized regenerable iron-based adsorbent media. Activated carbon
was utilized for chlorine and sulfide removal and taste and odor control.

Seawater Desalination Plant Review, Southern California Edison, Catalina Island, California.
Project Engineer. Performed detailed engineering study of existing seawater desalination
facility to improve plant operations.

Copper Source Identification and Reduction Study, Heritage Ranch CSD, California. Project
Engineer. Performed analysis to determine the source of and reduce copper levels in District
wastewater treatment plant effluent.

Page |1



Denner Winery Sulfide Removal, Paso Robles, California.
Project Engineer. Provided process evaluation and
recommendations for treatment system to reduce sulfides and
salts in winery process water. The final system utilized
aeration, ozone, greensand, activated carbon, reverse
osmosis, and orthophosphate injection for corrosion control.

Methane Recovery/Fuel Cell Feasibility Analysis, Irvine Ranch
Water District, California. Project Engineer. Performed a
feasibility analysis of extracting entrained gasses from deep
aquifer wells and utilizing a fuel cell to provide supplemental
power to membrane filtration facility.

Agricultural Water Reclamation Pilot Study, U.S. Bureau of
Reclamation, California. Project Engineer. Commissioned and
operated reverse osmosis pilot system to evaluate reclamation
of agricultural runoff.

Meadow Creek Wells Treatment Project, City of Pismo Beach,
California. Project Engineer. Evaluated water quality and
treatment goals and recommended treatment process for
supplemental groundwater sources. Water quality issues
included iron/manganese, high TDS, sulfides, color, odor and
turbidity.

WATER FACILITIES

Golden Hill/Merryhill Storage Tank Rehabilitation, City of
Paso Robles, California. Project Manager. Project involved
rehabilitation and seismic improvements to two City water
storage tanks. Improvements to Goldenhill Tank (4 MG)
included repair and replacement of roof structural members,
and associated recoating. Improvements to Merryhill
reservoir included new inlet/outlet piping, design of new
perimeter ringwall foundation and seismic anchors, repair and
replacement of tank shell penetrations, and recoating of all
internal and external tank surfaces.

Waterline Intertie Project, Nipomo Community Services
District, California. Principal in Charge. Project included
hydraulic analysis, disinfection/water quality study, cost
opinions and construction plans and specifications for 1
booster station, 4 production wells, 1 storage tank, and
approximately 6 miles of 18-inch and 24-inch water main,
including approximately 2500 feet of horizontal directional
drill under the Santa Maria River.

Wellfield Evaluation and Rehabilitation, San Simeon CSD,
California. Project Manager. Produced construction plans and
specifications for two new wellhead facilities including pumps,
process piping, electrical, and SCADA.

Avery Well Project, City of Paso Robles, California. Project
Engineer. Designed municipal well to supplement the City’s
potable water supply.

Golden Hill Seismic Repair, City of Paso Robles, California.
Project Engineer. Project to design structural repairs to
existing 3 MG steel reservoir. Coating assessment and
specifications to be provided for recoating two City reservoirs.

21st Street Reservoir Replacement Project, City of Paso
Robles. Project Engineer. Project involved the replacement of
4MG earthen reservoir with two partially buried 3MG pre-
stressed concrete reservoirs.

Jon Hanlon

PUMP STATIONS

Westside Parkway Stormwater Pump Station, City of
Bakersfield, California. Project Engineer. Project to design two
50 cfs stormwater pump stations in the California Central
Valley. Project requires CalTrans Standards for plans and
specifications.

Rosemont Booster Pump Station Replacement, City of San
Luis Obispo, California. Project Manager. Project involved
abandonment of an outdated reservoir and design and
replacement of a potable water booster pump station to
improve fire protection, reliability, and efficiency.

Alrita Booster Pump Station, City of San Luis Obispo,
California. Project Engineer. Project tasks included design and
replacement of an outdated potable water booster pump
station to improve fire protection, and increase reliability and
efficiency.

PLANNING, PERMITTING, AND MODELING

Water Master Plan, City of Guadalupe, California. Project
Manager. Project consists of a condition assessment and
capacity evaluation of the City of Guadalupe water distribution
system.  Specific responsibilities included evaluation of
existing water production, storage, and distribution facilities;
creation of a GIS-based hydraulic water model, preparation of
GIS-based system atlas, review of water quality requirements
and goals; development of potential future requirements and
evaluation of equipment alternatives; identification of
deficiencies under existing and future conditions;
development of Capital Improvements Program (CIP) and cost
opinions for existing and future improvements.

Water Master Plan and Sewer Rate Study, San Simeon CSD
California. Project Manager. Responsibilities included
development of comprehensive Water and Sewer Master
Plans. = Recommendations were made for the capital
improvements program and appropriate rate structures.

Water Demand Estimate, Coastal School, California. Project
manager. As sub to Fugro, an analysis was performed to
estimate the water demand for the proposed Coastal School
to assist Fugro West, Inc. in their study to evaluate the impacts
of the school's usage of the on-site well and its relationship to
the local aquifer. The analysis evaluated constructed in phases
over a ten year period. Water demands were considered for
school facilities and landscaping.

Hydraulic Model Update and Calibration, Cambria CSD,
California. Project Engineer. Project to develop and calibrate
a District-wide hydraulic model to assist the District in
identifying deficiencies in the water distribution system.
Deficiencies in delivery and fire protection were identified
through the modeling, allowing the District to develop and
prioritize capital improvement projects (CIPs).

Distribution System Hydraulic Modeling, Atascadero Mutual
Water Company, California. Project Engineer. Performed
distribution system hydraulic modeling and corrosion
reduction study.

21st Street Reservoir Replacement Project, City of Paso
Robles, California. Project Engineer. Project involved the

Page |2



replacement of 4MG earthen reservoir with two partially
buried 3MG pre-stressed concrete reservoirs.

Bridge Seismic Retrofit Project, Santa Barbara County,
California. Project Manager. County Public Works contracted
AECOM to produce plans, specifications, and cost estimates on
two bridge seismic retrofit projects located in Santa Barbara
County.

Risk Management Program Development, Atascadero
Mutual Water Company, California Project Engineer.
Developed RMP for 23 facilities to comply with EPA Risk
Management Program, OSHA Process Safety Management
guidelines, and California Accidental Release Program
requirements.

Risk Management Program Development, Courtside Cellars
Wineries, California. Project Engineer. Developed RMP for 2
facilities to comply with EPA Risk Management Program, OSHA
Process Safety Management guidelines, and California
Accidental Release Program requirements.

Jon Hanlon

Page |3



Eileen Shields, PE
Senior Project Engineer